
PROGRESSIVE ARCBITBCTURE Jul.Y 1960 



J. J. Newberr)', In c ., Peabody Slw{Jpin~ Cen ter, PC'abod)' , Massachusetts 
A rchitect: John Cralw111 & Compall)', New York, New York 

~~~- c£l ® ~~ ~ floors serve J. J. Newberry, Inc. 

More and more architects across the nation are specifying Vina-Lux vinyl asbestos tile because ... 

A It's an honest product skillfully made by men dedicated to quality. 

A It's a vinyl flooring reinforced with asbestos fiber - stable, durable 
and attractive. 

A. It's available throughout the United States through responsible outlets . 

A. It's made by a company earnestly trying to serve the architect with 
constantly improved products that solve architectural floor problems . 
[...]
orange upholstery/George Tanier. Inc.; walnut show 
wood sofa with gold upholstery/walnut enrl tables/ 
Jens Risom Design, Inc.; walnut conference chair1 
with black-and-white linen upholstery/ John Stuart, 
Inc., 470 Fourth Ave .• New York, N.Y.; confer· 
ence table/designed by lntegra/cuatom·made/Multiftex. 
Director's Office: walnut desk/designed by Integral 
custom-made; walnut arm chaiu/swivel with red, 
otben with gold upholstery/Jeni Risom Design, Inc. 
X· r ay Consultation Offi ce : walnut desk/custom-made/ 
Multiftex; arm chairs upholstered in white, persimmon 
vinyl/J C Furniture Co., 160 E. 56 St.. ew York, 
N.Y.; viewing chair/black leather/Herman Miller 
Furniture Co. 

LIGHTING 

Ceiling-R ecessed : inrandescent fixtures/Kurt Versen 
Co., 4 Slocum Ave., Englewood, N.J. F luorescents: 
cove·lighted exhibi1ion walls in waiting room•; sur· 
face-mounted or recessed in examination rooms/ 
Lightolier, Inc .• 346 Claremont Ave. , Jersey City, 
N.J. P e nda nt F ixtures: supplementary in X-ray 
waJtrng room, director's office, 1taff lounge/Georg 
Jensen, Inc., 667 Fifth Ave., New York. Wall F ix· 
tures: walnut 1hields in pediatric waiting room, 
X-ray consultation office/walnut·and-glass 1heH in 
director's office/architect-designed/custom-made/Multi · 
flex. Lo unge: special lighting for mural/Kliegl 
Brothers Universal Electric Stage Lighting Co., Inc., 
321 W. 50 St., New York, N.Y. 

WALL S, CEI L I G, F LO ORI NG 

Walls, Ceiling: painted plaster; waiting room ex­
hibition walls covered with burlap painted white/ 
Fabrikona, Inc. Flooring: vinyl asbest09 in Jobbies, 
waiting rooms, corridors/asphalt tile in other areas/ 
white with black. multicolor in pediatric waltin~ 
room/Matico Confelli/Mastic Tile Corp. of America, 
P.O. Box 128, Vails Gate, N.Y.; wool carpet in 
director•s office/ James Lees & Sons Co., Bridceport, 
Pa. 

ACCE SORIES, ART 

Main Entra n ce L obb y Mural, Stal£ Lounge Tapea­
lry: by J an Yoors, 329 E. 47 St., New York, N.Y. 
P e d ia tric Waiting R oo m : animal drawings by Jan 
Yoors ; picture framc/Multiflex. X- r ay Waitin g Room: 
paintings, sculpture on loan/Grace Borgenicht Gallery, 
1018 Madison Ave .• New York, N.Y. 

Health Facilities 163 



MATERIALS AND METHODS 

Packaged 
Sewage 
Disposal 
Plants 

164 

BY G. H. TELETZKE 
Many communities, institutions, and in· 
dustries are unable to connect to large 
city sewage-disposal systems. For them, 
package sewage-treatment plants are 
often the best solutions. Discussed here 
-by the Director of Sanitary Engineer· 
ing Research for The Eimco Corporation 
-are conventional treatment methods, 
principles of aerobic digestion, and 
typical examples of aerobic digesters. 

In the next 15 years, an estimated $24 
billions will be spent by this nation for 
sewage treatment facilities and sewage 
pipe lines. Most of this amount will be 
spent, of course, by municipalities. There 
are, however, sufficient requirements for 
sewage-treatment facilities outside the 
municipal circle, and within the interest 
of the architectural profession, to war­
rant this brief review of the package 
sewage-treatment plant. 

The water-pollution abatement pro· 
gram in the United States has become 
more important each year, as population 
increases and moves toward urban areas. 
Increasing demands for clean waters for 
domestic, industrial, recreational, and 
even agricultural uses have created a 
need for more stringent pollution con· 
trol by State and Federal agencies. With 
many of our streams already polluted, 
and with 43 percent of cities and 57 
percent of industries discharging un· 
treated sewage into nearby waters, 
tighter control over waste waters can 
be definitely foreseen. 

According to the Division of Water 
Supply and Pollution Control, U.S. 
Public Health Service, the daily needs 
for pure water will be up to 600 billion 
gallons per day in 1980. This same 
quantity will have to be disposed of 
safely. A federal survel c~pleted last 
year revealed a need for s'ome 6,000 
municipal sewage-u;eatment plants to 
take care of the handling of domestic 
and industrial sewage. 

While these figures serve to point up 
the over-all picture from the municipal 
point of view, there is also an impressive 
amount of work that will have to be 
done to take care of the communities, 
institutions, and industries that are un­
able to connect to large city sewage. 
disposal systems. 

Another factor influencing the number 
of private sewage-treatment facilities 
that will be needed is the frequent desire 
of fringe communities and industrial 
and commercial establishments to be 
independent from any political unit. 
Every such project that can not or will 

not tie into a mumc1pal waste-treatment 
facility will require some kind of treat­
ment plant. 

One of the most successful types 
of complete sewage-treatment package 
plants developed to date is the aerobic· 
digestion system ; it is this type of 
facility that will be considered here. 
However, to help place the aerobic­
digestion method in perspective with the 
other methods of sewage treatment, it 
might be well to review briefly the over­
all sewage-treatment picture. 

Conventional Treatment Methods 
In general, sewage treatment may be 
divided into physical and biological proc­
esses. The physical or mechanical proc· 
esses normally include screening the raw · 
sewage to remove coarse solids, and 
quiescent settling in settling basins or 
clarifiers to remove finely-divided settle· 
able solids. This mechanical removal of 
screenable and settleable solids is called 
primary treatment; it is employed by 
many municipalities to remove unsightly 
solids from their waste discharges. 

However, in many cases primary 
treatment is insufficient to eliminate all 
nuisance conditions in a receiving body 
of water. Even after the major part of 
the suspended solids has been removed, 
there remain dissolved and colloidal 
materials that will serve as excellent 
food for bacteria. Bacteria, like human 
beings, need oxygen to sustain them· 
selves; when an abundant food supply 
is provided in a sewage discharge, bac· 
teria multiply and soon deplete the 
quantity of dissolved oxygen in the re· 
ceiving water. This demand for oxygen 
created by a waste discharge is termed 
Biochemical Oxygen Demand, commonly 
referred to as BOD. BOD is the most 
frequently used measure of the polluting 
strength of a waste discharge. 

Depletion of dissolved oxygen in a 
receiving body of water is obviously not 
consistent with healthy, clean lakes and 
streams. If the oxygen demand of a sew­
age discharge is great enough, fish kills 
will result, grey filamentous fungus 
growths will replace green plants, and 
decay will give rise to obnoxious odors. 

Primary treatment of raw domestic 
sewage normally removes about 35 per· 
cent of the oxygen demand. To reduce 
the oxygen demand of sewage an addi­
tional amount before discharge, second· 
ary biological-treatment processes are 
employed. In secondary treatment, the 
natural biological-purification processes 
occurring in any flowing body of water 
are confined in man-made structures. 

JULY 1960 P/A 



CLARIF IER AND AERATION 
DRAIN LINES 

AERATION C O MPARTMENT a: w 
0 

DIRECTION OF 
CIRCULATION 

~ 
I 
a: 
<(-

························· 
.. ·········· 

AIR INLET-

DIAGRAMMATIC 
PLAN AND SECTION 

i UB$ ~!.f10 
l!=~~u 

General arrangement and fl.ow indications for 40,000 GPD aerobic digestion plant. These can be of prefab-steel or concrete construction. 

The two general types of secondary 
treatment are the "trickling-filter" proc­
ess and the "activated-sludge" process. 

In the trickling-filter process, primary 
effiuent is sprinkled over rock beds by 
rotary distributors-similar in principle 
to rotary-reaction lawn sprinklers. The 
rock beds or trickling filters are nor­
mally about 6' deep, made up of rocks 
2'' to 4" in diameter, and are supported 
on an underdrain system that permits 
free drainage and ready access to life­
supporting oxygen in air. Excessive slime 
growths that accumulate on the filter 
stone are continuously washed off the 
rock surfaces, and removed from the 
purified liquid effiuent, by a final clari­
fier. Treatment by trickling filters, fol­
lowing primary settling, normally re­
moves about 85 percent of the BOD of 
the raw sewage. 

In the activated-sludge process, prim­
ary effiuent is aerated for about six 
hours in the presence of bacteria that 
adsorb and consume the organic pol­
luting material in the waste. These bac­
teria are called "activated sludge." From 
the aeration chamber, the mixed liquor 
that contains the activated sludge is 

JULY 1960 P/A 

conveyed to a settling basin where the 
sludge separates from the liquid. The 
liquid then overflows as a sparkling­
clear effiuent-often as pure as the 
stream receiving it. The effiuent from 
the activated-sludge process normally re­
tains only about five percent of the 
oxygen demand of the raw sewage. 

Most of the sludge settled in the final 
clarifier of the activated-sludge process 
is returned to the aeration chamber, to 
be reused for purifying additional sew­
age. However, because of the continu­
ous reproduction of bacteria, a small 
amount of excess sludge is produced 
which must continually or periodically 
be wasted from the process. This waste 
sludge is usually returned to the pri­
mary clarifier to be handled together 
with the primary sludge. Sludge from 
the secondary clarifier of the trickling­
filter process is handled in a similar 
way. 

The solids removed as sludge in the 
purification of sewage may be dewatered 
directly on continuous rotary-vacuum 
filters, and disposed of by sanitary fill 
or by incineration; as an alternative, 
the sludge may be submitted to addi-

tional biological treatment in sludge di­
gesters. In the sludge-digestion process, 
bacteria living in the absence of free 
oxygen break down the decomposable 
organic-sewage solids to combustible 
gases. The remaining digested sludge 
is readily dried on vacuum filters or 
sand drying beds; it has an unobtrusive 
odor and is often used as a soil con­
ditioner. The digester gas~s produced 
are often utilized to heat the digester 
and buildings, or to operate motors for 
pumps. 

A final step in sewage treatment 
usually includes chlorination of the 
liquid effiuent. Chlorination will destroy 
any disease-producing bacteria remain­
ing in the treated sewage, and is es­
pecially important where efiluents are 
discharged into areas adjacent to bath­
ing or other recreational areas. 

Small lnstal/,ations: Septic Tanks 
From the brief foregoing review, it can 
be seen that sewage treatment, as prac­
ticed by large municipalities, is a com­
plex and costly operation requmng 
continual attention for satisfactory re­
sults. Obviously, complicated operations 

165 



Typical Installation Water Demands 

Source 
Production 

Unit CPD 

AIRPORT 
BAR OR TAVERN 
CHURCH 
DRIVE-I THEATER 
FAIRGROUND 
HO PITAL 

PA ENGER 
PERSON 
PERSON 
CAR SPACE 
PERSON 
BED 

3.0- 5.0 
50.0 
25.0- 70.0 
2.0- 7.5 
1.0 

135.0-350.0 
HOTEL 
LAU DRY 
10TEL 

ROOM 
POUI\D 
ROOM 

300.0-525.0 
4.3- 5.7 

120.0- 125.0 
40.0- 75.0 
20.0- 45.0 
5.0- 10.0 

OFFICE BUILD! G 
PIC IC AREA 
RESIDE CE 
RESORT 
RESTAURANT 
SCHOOL (ELEMENTARY) 

(HIGH) 
SERVICE STATION 

GUE T 
PERSON 
PERSON 
PERSON 
PERSON 
MEAL 
PERSO 
PERSON 

50.0 
25.0- 70.0 
2.5- 10.0 

10.0- 15.0 
15.0- 20.0 

500.0 

SWIMM! G OR BATHING PLACE 
THEATER OR AUDITORIUM 

SET OF PUMPS 
VEHICLE SERVED 
PER ON 

10.0 
10.0 

PERSO 2.0- 5.0 
1.0- 5.0 SEAT 

TRAILER COURT TRAILER PACE 100.0-150.0 
35.0- 50.0 
60.0 

PERSO 
TUR PIKE SERVICE AREA PERSON 
WORK OR CO STRUCTIO CAMP PERSO 50.0 

are not suitable for the small installation 
that cannot afford continuous skilled­
operator attention. 

The earliest method of sewage treat­
ment employed for small in tallations 
was use of the septic tank, followed 
by soil ab orption or intermittent sand 
filtration of the liquid effluent. In this 
method of disposal, the solids in the 
sewage are removed by settling in the 
septic tank. Some anaerobic decomposi­
tion of solids occurs in the tank, but 
periodically the solids must be pumped 
from the tank and disposed of separately. 

The liquid overflow, free of 60 to 70 
percent of its initial solids, is black and 
odorous and cannot be discharged on 
the ground surface without additional 
treatment. If possible, the liquid is dis­
persed over a large area by distributing 
it to permeable soil through a system 
of open tiles laid in covered, shallow 
trenches. In areas where soil condition 
or available land does not permit this 
method of disposal, intermittent sand 
filters have been used. The intermittent 
sand filter is merely a sand bed, at 
least 24" deep, through which the sew­
age is filtered before being discharged 
to a drainage course. The sand filter 
must be provided with a suitable sew­
age-distribution system and an under­
drain system. As the name implies, sew-

166 Mate rials and Methods 

age is applied intermittently first to 
one filter and then to another. Periodi­
cally, the solids accumulated on the 
and surface must be removed and the 

surface raked to prevent clogging of the 
filter. 

Septic tanks followed by soil-absorp­
tion fields or intermittent sand filters 
have not been completely satisfactory. 
Both systems have been known to clog, 
with inadequate maintenance, and both 
require the availability of considerable 
land area. Sand filters are often esthe­
tically unappealing and need fencing 
where there is a possibility of children 
getting into them. 

Principles of Aerobic Digestion 

The more recent solution to the increas­
ing demand for small treatment facilities 
is aerobic digestion, a modification of 
the activated-sludge process. In this 
process, primary treatment has been 
eliminated, except for the grinding of 
large solids into small pieces by a grind­
ing-and-shredding device called a com­
minutor. The raw waste containing all 
of the solids is discharged directly to 
an aeration chamber, to be detained 
for about 24 hours. Here, the waste is 
vigorously aerated in the presence of 
activated-sludge organisms. Aeration is 
applied by compressed air that is dis-

charged through non-clog diffusers in 
the aeration compartment. From the 
aeration compartment, the mixed liquid 
flows to a settling compartment for a 
four-hour detention period. The settled 
sludge is then returned to the aeration 
compartment by an air-lift pump and 
mixed with incoming raw sewage. The 
repeated recirculation of solids, and the 
extensive aeration period, cause the de­
composable solids to be broken down 
into biologically-stable organic matter. 
The residual inert olids may be dis­
charged in the plant effluent without 
seriously affecting the quality of the 
effluent. BOD reductions of 85 to 90 
percent are commonly experienced de­
spite lack of any separate means of 
sludge disposal. Removal of suspended 
solids often exceeds 70 percent. 

The elimination of primary settling 
tanks, digesters, and sludge-handling 
equipment has simplified the aerobic­
digestion proce s to the point where the 
little operation and maintenance re­
quired can be normally accomplished 
by relatively un killed maintenance per­
sonnel. 

Aerobic-digestion plants can be con­
structed either of prefabricated steel 
structures or of concrete. The flow ca­
pacity ranges from 1000 gallons per 
day (GPD) to 15,000 GPD for pre-

JULY 1960 P/ A 



1 Rectangular-type aerobic digester (above)-serving 300 people- is suitable for small centers not accessible to municipal sewer lines. 

2 This 30' diameter steel tank (below)-applicable to remote installations-handles flow of 40.000 CPD, has 24-hour aeration period. 

JULY 1960 P/A Package ewage 167 



3 lnfiuent for this plant contains wastes attendant to processing 25,000 chickens per day; 100,000 CPD capacity; average fl.ow 160 GPM. 